
South East London Integrated Medicines Optimisation Committee (SEL IMOC). A partnership between NHS organisations in South East London: South East London Clinical Commissioning Group 
(covering the boroughs of Bexley/Bromley/Greenwich/ Lambeth/Lewisham and Southwark) and GSTFT/KCH /SLaM/ Oxleas NHS Foundation Trusts and Lewisham & Greenwich NHS Trust 

South East London pathway for the pharmacological management 
of gastroparesis initiated in secondary care1 

 
This document outlines the general strategy for the use of pharmacological agents for the management of acute 
gastroparesis in secondary care.  Patients responding to treatment often require ongoing prescribing to prevent re-
escalation of symptoms, thus after discharge, primary care might be asked to provide ongoing supplies. Those drugs 
which are for hospital prescribing only (“red” category) are clearly detailed below. 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                  

 

 

 

 

 

 

 

 

Metoclopramide1 
 

PO/IV 5-10mg TDS 

Discontinue if no 
response after 2 courses 

of treatment 

+/- Erythromycin2 
 

PO 125mg TDS - 500mg QDS or 
IV 200mg BD-TDS 
Max 4 weeks treatment 

Additional Information: 
1. Once stablised, GP may be requested to prescribe ongoing requirements if required.  Monitoring, and potential course length will be 

clearly documented in the clinical letter in this case. Botulinum toxin and aprepitant, are for hospital specialist use only. 
2. Max. duration of erythromycin is 4 weeks (risk of tachyphylaxis) 
3. Concomitant use of domperidone with metoclopramide or erythromycin is contraindicated, its use is as an alternative 
4. Consider rotating prokinetic therapy. 
5. Use liquid formulations where possible. 
6. Perform baseline ECG and at each follow up (or minimum every 12 weeks) while on prokinetic therapy. 
7. Aprepitant and Botulinum toxin type A (Xeomin®) are for hospital specialist use only. They are both red listed – prescribing and supply 

from hospital only. 
8. Intrapyloric Botulinum toxin type A (Xeomin®) can be repeated at 4 monthly intervals, if no response to 2nd treatment interval – 

discontinue. 

Assess 
clinical 

response with 
GCSI 

(gastroparesis 
cardinal 

symptom 
index) score 
pre- and post 

each 
intervention 

 

Discontinue if no 
response after 2 weeks of 

treatment 

Treatment failure OR Contraindicated 

Intrapyloric Botulinum Toxin type A (Xeomin®) 
Injection7,8  

 

50 units injected into four quadrants of pylorus, up to Total 
200 units 

 

Hospital prescribing/supply only - see APC recommendation  

Consider Referral to Gastro for Intrapyloric 
Botulinum Toxin type A (Xeomin®) 

Ongoing Nausea and Vomiting  

Aprepitant 
125mg STAT, followed by 80mg OD7 

 

For severe refractory N+V requiring repeat admissions or where standard 
therapy is ineffective or not suitable 

 

Hospital prescribing/supply only - see APC recommendation 

No response or poor response to prokinetic therapy5: 
 

Start adjuvant anti-emetics: 
e.g. prochlorperazine1, promethazine1, cyclizine1 or ondansetron1,6 

Good clinical response: Maintain at lowest effective dose4 

Alternative: Domperidone1,3 
 

PO 10mg TDS 

 

Approval date: October 2020      Review date: October 2022 (or sooner if evidence or practice changes) 

Not be used for commercial or marketing purposes. Strictly for use within the NHS. 

http://www.selondonics.org/selimoc-recommendations
http://www.selondonics.org/selimoc-recommendations

